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Package leaflet: Information for the user

Rivaroxaban 15mg Film-Coated Tablets
Rivaroxaban 20mg Film-Coated Tablets

Read all of this leaflet carefully before 
you start taking this medicine because it 
contains important information for you.
- Keep this leaflet. You may need to read it 

again. 
- If you have any further questions, ask your 

doctor or pharmacist.

only. Do not pass it on to others. It may 
harm them, even if their signs of illness 
are the same as yours.

- If you get any side effects, talk to your 
doctor or pharmacist. This includes any 

leaflet. See section 4.
What is in this leaflet

they are used for 

6. Contents of the pack and other 
information

1. What Rivaroxaban Tablets is and 
what it is used for

have a form of irregular heart rhythm 

your legs and/or lungs.

2. What you need to know before you 
take Rivaroxaban Tablets 

Do not take Rivaroxaban Tablets

the other ingredients of this medicine 

 if you have a disease or condition in an 

 if you are taking medicines to prevent 

changing anticoagulant treatment or 

or arterial line to keep it open 

Do not take Rivaroxaban Tablets and tell 
your doctor if any of these apply to you.
Warnings and precautions 

Take special care with Rivaroxaban 
Tablets

– severe kidney disease for adults, and 
moderate or severe kidney disease for 
children and adolescents since your 
kidney function may affect the amount 

– if you are taking other medicines to 

changing anticoagulant treatment or 

section “Other medicines and 

or inflammation of the oesophagus 

urinary tract

from your lung

the immune system that causes an 

clot from your lungs is planned.
If any of the above apply to you, tell your 
doctor

If you need to have an operation

your doctor

epidural or spinal anaesthesia or pain 

doctor
– tell your doctor immediately if you get 

urgent care is necessary.
Children and adolescents

not recommended 
for children with a body weight below 
30kg. There is not enough information on 

and adolescents in the adult indications.
Other medicines and Rivaroxaban Tablets
Tell your doctor or pharmacist if you are 
taking, have recently taken or might take 
any other medicines, including medicines 

 If you are taking
– some medicines for fungal infections 

they are only applied to the skin 

– some anti-viral medicines for HIV/AIDS 

– anti-inflammatory and pain-relieving 

– dronedarone, a medicine to treat 

– some medicines to treat depression 

If any of the above apply to you, tell your 
doctor

If your doctor thinks that you are at 
increased risk of developing stomach or 

preventative ulcer treatment.
 If you are taking

– some medicines for treatment of 

– St John’s Wort (Hypericum perforatum), a 

If any of the above apply to you, tell your 
doctor

Pregnancy and breast-feeding 

Driving and using machines

Rivaroxaban Tablets contain lactose and 
sodium

you have an intolerance to some sugars, 

medicine.
This medicine contains less than 1mmol 

3. How to take Rivaroxaban Tablets

or pharmacist if you are not sure. 

food.
If necessary, your doctor may also give you 

How much to take 
Adults 

once a day.
 

percutaneous coronary intervention - 

limited evidence to reduce the dose to 

addition to an antiplatelet medicine 
such as clopidogrel.

clots from re-occurring. 
 The recommended dose is one 15mg 

once a day. 

treatment your doctor may decide to 

doctor may decide to reduce the dose 

Children and adolescents

– The recommended dose for children 
body weight 

between 30kg and less than 50kg is 
one Rivaroxaban 15mg tablet once a 
day

– The recommended dose for children 
body weight 

of 50kg or more is one Rivaroxaban 
20mg tablet once a day.

the same time.
Consider setting an alarm to remind you.

the child to ensure the full dose is taken.

changes.
Never adjust the dose of Rivaroxaban 
Tablets by yourself.
the dose if necessary.
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dose is required please use an alternative 

taking.

necessary, your doctor may also give the 

If you spit up the dose or vomit

do not take a 

Contact the doctor if you repeatedly spit up 

When to take Rivaroxaban Tablets 

doctor tells you to stop. 

continue treatment. 

doctor tells you.
If you forget to take Rivaroxaban Tablets 

Adults, children and adolescents:

once a day and have missed 

single day to make up for a forgotten 

Adults:
twice a 

day and have missed a dose, take it as 

If you take more Rivaroxaban Tablets 
than you should 
Contact your doctor immediately if you 

If you stop taking Rivaroxaban Tablets 

serious conditions.
If you have any further questions on the use 
of this medicine, ask your doctor or 
pharmacist.

4. Possible side effects

Like all medicines, this medicine can cause 

them.
Like other similar medicines to reduce the 

Tell your doctor immediately if you or the 
child experience any of the following side 
effects:
 Signs of bleeding

decreased level of consciousness, and 
neck stiffness. A serious medical 
emergency. Seek medical attention 

paleness, dizziness, headache, 

chest pain or angina pectoris.
Your doctor may decide to keep you under 

 Signs of severe skin reactions

mucosal lesions, e.g. in the mouth or 

– a drug reaction that causes rash, fever, 

The frequency of these side effects is very 

 Signs of severe allergic reactions

The frequencies of severe allergic reactions 

including anaphylactic shock; may affect up 

Overall list of possible side effects found 
in adults, children and adolescents

Common

 

liver enzymes.
Uncommon

reactions 

Rare

groin as a complication of the cardiac 

Very rare

Not known

Side effects in children and adolescents

mild to moderate in severity.

in children and adolescents:
Very common

Common

 

Uncommon

Reporting of side effects
If you get any side effects, talk to your 
doctor or pharmacist. This includes any 

You can also report side effects directly via 

 or search for 

Apple App Store.
By reporting side effects, you can help 
provide more information on the safety of 
this medicine.

5. How to store Rivaroxaban Tablets

Keep this medicine out of the sight and 
reach of children.

to the last day of that month. 
This medicine does not require any special 
storage conditions. 

puree for up to 4 hours.

protect the environment.

6. Contents of the pack and other 
information

What Rivaroxaban Tablets contain 

lactose monohydrate, sodium 

croscarmellose sodium, magnesium 

What Rivaroxaban Tablets look like and 
contents of the pack

the other side. 

in cartons.

and plain on the other side.

in cartons.

Marketing Authorisation Holder 
Wockhardt UK Ltd, Ash Road North, 

Manufacturer

Pallady nr. 44B, sector 3, Bucharest cod 

Or
Adalvo Limited, Malta Life Sciences Park, 
Building 1, Level 4, Sir Temi Zammit 

Or

Other formats: 
To listen to or request a copy of this leaflet 
in Braille, large print or audio please call, 

information: 
Product name Reference Number

National Institute of Blind People. 
This leaflet was last revised in 10/2023
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